

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-07-30 10:29:32
Date of Next Testing: 2027-07-30 10:29:32
Product Name: **Polystyrene-block-polybutadiene-block-polystyrene**
CAS Number: 9003-55-8
Specifications & Purity: Styrene 30 wt.%, average Mw~140000 by GPC
Lot #: G2426510
SKU #: **P434455**
Version: **1**
Analysis #: **390576**
Storage Temperature: Store at 2-8°C

| Parameter | Limit Values | Result |
|--------------------------------------|-----------------------|-----------------------|
| Viscosity(25 wt% in toluene at 25°C) | 3000-5000 (cP) | 4000.00000 cP |
| Average Molecular Weight(by GPC) | 112000-168000 | 140000.00000 |
| Appearance(P434455) | White Crumbs | White Crumbs |
| Infrared spectrum | Conforms to Structure | Conforms to Structure |



John Su
QA & QC Manager